
500 EXC-F SIX DAYS 2025 <2025><EU><F8503Y2>
ACCESSORY PACK

73025

Pos Part Number Description Additional Text Quantity

0 0017060205 SCREW FOR PLASTIC K60X20 SW6 1.00

0 0081050121 EJOT PT screw K50x12 only for US and SixDays 2.00

0 58011024300 FLASHER INDICAT.LIGHT GREEN'98 EXC EU+AUS 1.00

0 49111425200 BULB 12V 2,3W (W2X4,6D) 1.00

0 78111029000 FLASHER SWITCH 1.00

0 0014050303 HH COLLAR SCREW M5X30 SW=6 2.00

0 00063004134 BLINKERKARTON 270X100X80 1.00

0 00063099100 BUTTON CLASP BAG F.SMALL PARTS 2.00

0 A49011081000 Turn signal wiring harness, re 1.00

0 A49011080000 Turn signal wiring harness, fr 1.00

0 A49006040044 Intake snorkel cmpl. 1.00

0 A46002014000 Gate 4-T 39,5mm 1.00

0 A46003094000C1 Frame protection set 1.00

0 A46003137033 Footpeg set 1.00

0 81212016100 WASH CAP SET 1.00

0 A46002002044C1A Handlebar pad cmpl. 1.00

0 78141013190 FUEL FILTER 3.00

0 52000318SET Sticker set, XACT CC 238x182.5 1.00

0 A49008078119 Displac. label set 500 EXC-F I 1.00

0 00063004012 HEADLIGHT MASK BOX 1.00

0 00063004202 PRINT LABEL 60X51 MM 1.00

0 0081050181 SCREW FOR PLASTIC K50X18 T20 300 TPI Erzbergrodeo 1.00

0 60314047000 license plate lighting 1.00

0 78007100780 Vent hose 5.6 x 10 x 780 1.00

0 58411098100 CONTACT WASHER M6 VSV-K6 2.00

0 0025050126 HH collar screw M5x12 TX30 3.00

0 78029072000 Spark plug wrench 1.00

0 58012040000 Rear view mirror left 1.00

0 58012140000 Rear view mirror right 1.00



0 58012040150 Clamp for mirror 2.00

0 58412080300 REFLECTOR YELLOW ''CEV'' ONLY USA & AUS 2.00

0 79708016100 License plate holder support e 1.00

0 0017060255 EJOT PT SCREW K60X25-Z SW6 1.00

0 58412080400 Rear reflector red 1.00

0 60408061050 RUBBER 14X6.5X2.3MM 2.00

0 0603061001 CU-SEAL RING DIN7603-6X10X1 1.00

0 0025060086S Hex collar scr., M6x8, ISA 30, 2.00

0 000700000AN01 Dummy plug 4-pins 1.00

0 000700000LV001 Dummy plug LV 2p/sealed 1.00

0 A46033029013 Front sprocket 13 teeth 1.00

0 79615020010 Locking cap evaporative canist 3.00

0 77405009065 Plug screw M12X1.25 WS17 1.00

0 79602084144 Mounting kit, handguard, right 1.00

0 A49002082044EB Handguard cmpl. 1.00

0 54814025200 FLASHER CPL. FR.L/S RE.R/S 09 2.00

0 54814026200 FLASHER CPL. FR.R/S RE.L/S 09 2.00

0 0125100003 washer DIN 125 A 10.5 ONLY FOR 640 DUKE 4.00

0 0797100003 LOCK WASHER DIN6797-J10,5 ZI 4.00

0 58414030000 HH COLLAR NUT M10X1,25 WS=13 MINI ADV. 4.00

0 0019080266S COUNTER-SUNK SCREW ISA45 M8X26 ONLY FOR 78003023081 2.00

0 A49002065033 Steering lock preass. 1.00

0 25006004050 Bushing 5.1X6.5X4 1.00

0 60011093075 RUBBER CABLE TIE 75MM 03 2.00

0 A49004055101 Sticker set swingarm Six Days 1.00

0 54812063044 REAR BRAKE PEDAL SAFETY WIRE 1.00

0 7900998116004 Front axle puller 1.00

0 A46039074000 Combination switch 1.00

0 A46003090044 Skid plate cmpl. 1.00

0 0025060126 HH collar screw M6x12 TX30 2.00

0 00063004204 Self-ad. stkr. 100X200 mm, per 2.00

1 3240051EN Owner Manual 450 EXC-F 2025 1.00

29 A49029199000 On-board tool kit 1.00


